
 

 

 

 

                                                                                                                                     

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

St. Marys Wastewater 
Treatment and 

Collection System 
Annual Performance 

Report 

Prepared For:                   
The Town of St. Marys 

Operating Authority: 

Reporting Period of January 1st – December 31st, 2023 

Issued: March 15, 2024 
 



Ontario Clean Water Agency – 2023 St. Marys WWTP and WWC System Annual Performance Report 

Table of Contents 
Overview ........................................................................................................................................................................ 1 

System Process Description ........................................................................................................................................... 1 

Raw Wastewater Collection .................................................................................................................................. 1 

Inlet Works ............................................................................................................................................................ 1 

Aeration Tanks ...................................................................................................................................................... 2 

Secondary Clarifiers .............................................................................................................................................. 2 

Biosolids Handling ................................................................................................................................................. 2 

Standby Power ...................................................................................................................................................... 2 

System Facts: ................................................................................................................................................................. 3 

Collection System Monitoring ....................................................................................................................................... 3 

Industrial Contributors .......................................................................................................................................... 3 

Imported Sewage ........................................................................................................................................................... 5 

Influent Flow Monitoring ............................................................................................................................................... 6 

Influent Data .................................................................................................................................................................. 7 

Comparison to Compliance Limits and Objectives ...................................................................................................... 10 

Deviations from Monitoring Schedule ......................................................................................................................... 16 

Operating Problems and Corrective Actions ............................................................................................................... 16 

Maintenance Activities ................................................................................................................................................ 17 

Effluent Quality Assurance .......................................................................................................................................... 18 

Calibration Records...................................................................................................................................................... 18 

Summary of Efforts Made to Achieve Design Objectives ............................................................................................ 18 

Notice of Modification to the Works & Purposed Works ............................................................................................ 21 

Alterations to the Wastewater Treatment Plant ................................................................................................ 21 

Alterations to the Wastewater Collection System .............................................................................................. 21 

Sludge Generation and Haulage .................................................................................................................................. 21 

Complaints ................................................................................................................................................................... 21 

Bypass, Overflows, Spills and Abnormal Discharge Events.......................................................................................... 22 

Summary of Efforts made to achieve conformance with F-5-1 ................................................................................... 23 

Appendix A................................................................................................................................................................... 25 

Appendix B ................................................................................................................................................................... 26 

Appendix C ................................................................................................................................................................... 27 

Appendix D .................................................................................................................................................................. 28 

Appendix E ................................................................................................................................................................... 29 



Ontario Clean Water Agency – 2023 St. Marys WWTP and WWC System Annual Performance Report  
Page | 1 

 

Overview 
The following report was prepared by Ontario Clean Water Agency on behalf of the Town of St. Marys in 
accordance with: 

• Condition 12(4) (a) through (n) cited in Environmental Compliance Approval #6378-CB3M2T 
issued July 27, 2022, to The Corporation of the Separated Town of St. Marys. 

• Schedule E (4) cited in Environmental Compliance Approval #056-W601 issued January 10, 2023, 
to The Corporation of the Separated Town of St. Marys. 

System Process Description 
The St. Marys WWTP is located at 309 Thomas Street, St. Marys, Ontario. The plant is an Anoxic/Oxic 
Biological Nutrient Removal (A/O BNR) System with Integrated Sludge Management.  The facility has a 
rated capacity of 5,560 m3/d and is comprised of the following components: 

• Wastewater collection system and pumping stations 
• Preliminary treatment facility consisting of screens and grit removal 
• Anoxic tanks 
• Biological treatment facility including supplementary treatment system  
• Secondary sedimentation consisting of two secondary clarifiers 
• Disinfection system 
• Biosolids Handling 

Raw Wastewater Collection 
Raw sewage typically flows by gravity throughout the system to the wastewater treatment plant. Where 
gravity flow is not possible due to elevation restrictions, raw sewage flows by gravity to each of the three 
pump stations that service the Town of St. Marys and from there is pumped to the wastewater treatment 
plant. The three pump stations are located as follows: 

• Emily Street Pump Station consisting of 2, 30 HP pumps controlled by floats with high level float 
alarm. 

• Robinson Street Pump Station consisting of 2, 7.5 HP pumps controlled by Milltronics with high 
level float alarm and an emergency back-up generator. 

• Queen Street Pump Station consisting of 2, 10 HP pumps controlled by Milltronics with high level 
float alarm and an emergency back-up generator. 

Inlet Works 
Raw sewage flows from the collection system and the three pump stations into the wet well; raw sewage 
passes through automatic bar screens on route to the wet well. The raw sewage is then pumped through 
a grit tank and communitor. Grit is removed and conveyed into a bin that is sent to landfill for disposal. 
Raw sewage continues to flow by gravity to the process anoxic tanks. 

Anoxic Tanks 

The Raw sewage is introduced to the anoxic tanks along with recirculated material from the process 
aeration tanks and the clarifier’s return activated sludge (RAS). Contents of each 2,359 m³ anoxic tank is 



Ontario Clean Water Agency – 2023 St. Marys WWTP and WWC System Annual Performance Report  
Page | 2 

 
continually mixed with a mechanical mixer. The anoxic and aeration tanks contain micro-organisms that 
degrade, organics, nitrogen, and phosphorus in the wastewater. 

Aeration Tanks 
Sewage enters through the inlet chamber, where flow is split off to three distribution chambers which 
feed the three 859 m³ aeration basins. The parallel operating aeration basins are each equipped with fine 
air bubble diffusers. Air introduced here in the waste stream promotes oxidizing the carbon and ammonia 
from the raw sewage.  In 2015 a 150 HP turbo blower was installed to provide a minimum of 2,506 m³ of 
air/hour replacing one of the centrifugal blowers.  

One phosphorus removal system capable of processing internal recycle streams consisting of one 
polymerized aluminum sulphate feed system consisting of two chemical feed pumps discharging into the 
channel of the outlet of the aeration tanks. 

Secondary Clarifiers 
Sewage is split amongst four centre feed round clarifiers, two larger 802 m³ clarifiers and two smaller 268 
m³ clarifiers.  Return activated sludge (RAS) collected from clarifiers can be transferred to the anoxic tanks 
or to waste activated equalization tanks. Waste activated equalization tanks are holding tanks utilized for 
the sludge thickening process. 

Final Effluent Disinfection 

Effluent passes through two ultraviolet lamp arrays containing a total of 112 lamps.  A sodium 
hypochlorite liquid feed system is provided for backup chlorination in the event of UV failure. Final 
effluent is discharged via pipe to the outfall on the bank of the Thames River. 

Biosolids Handling 
Waste activated sludge (WAS) is pumped from the two 230 m³ waste activated sludge equalization tanks 
(WASEQ), equipped with course air diffusion, into a flocculation tank for polymer addition and then into 
a rotary drum thickener for dewatering. The thickened waste activated sludge (TWAS) is pumped into one 
of the two sludge storage tanks that were previously used as digesters.  Supernatant is taken off the top 
of the storage tanks to thicken the sludge. Sludge from these storage tanks is then dosed with polymer 
and processed through a dewatering centrifuge. The dewatered sludge produced by the centrifuge is 
pumped to the Lystek reactor to compete the Lystek process. Biosolids are mixed with potassium 
hydroxide in the heated mixing tank and processed.  

Product from the mixing tank is pumped to a mixed storage tank equipped with an activated carbon odour 
control system. Biosolids are loaded from an overhead loading dock into a tanker for approved disposal.  
The loading area is equipped with curbing and is graded to catch basins tied into the process. 

Standby Power 
The wastewater treatment plant has an automatic standby generator, which will operate the plants 
essential components when a utility power failure occurs. 

 

 

 



Ontario Clean Water Agency – 2023 St. Marys WWTP and WWC System Annual Performance Report  
Page | 3 

 

System Facts: 
Environmental Compliance Approval   #6378-CB3M2T (issued July 27, 2022) 
CLI Environmental Compliance Approval   #056-W601 (issued January 10, 2023) 
Rated Capacity       5,560m3/d  
Receiving Water      Thames River – North Branch 

For 2023, the St. Marys WWTP and WWC system was operated in accordance with the provincial 
regulations as required in ECA #6378-CB3M2T and CLI-ECA #056-W601. The following report is 
presented such that it corresponds with ECA Condition 12(4) (a) through (n) and CLI-ECA Schedule E 
Condition 4.6. 

Collection System Monitoring  
Industrial Contributors 

The St. Marys wastewater collection system industrial contributors are monitored for BOD5, total 
suspended solids, total phosphorous and oil & grease on a weekly basis by means of composite sample. 
This monitoring provides information on potential adverse impacts on the WWTP as well as for the Town 
to enforce their Sewer Use Bylaw. Refer to Figures 1 through 4 and Operating Problems & Corrective 
Actions section for more details on the results from the industrial contributors.  

 

Figure 1.  Monthly Average TP results from Industrial Contributors 

0
5

10
15
20
25
30
35
40
45
50

Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec

TP
 (m

g/
L)

Month

Total Phosphorous Industrial Contributors

Industrial User #1 Industrial User #2 Industrial User #3 By Law Limit



Ontario Clean Water Agency – 2023 St. Marys WWTP and WWC System Annual Performance Report  
Page | 4 

 

 

Figure 2.  Monthly Average TSS from Industrial Contributors 

 

Figure 3.  Monthly Average BOD from Industrial Contributors 

0

200

400

600

800

1000

1200

Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec

TS
S 

(m
g/

L)

Month

Total Suspended Solids Industrial Loading

Industrial User #1 Industrial User #2 Industrial User #3 Objective Limit By Law Limit

0

500

1000

1500

2000

2500

3000

Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec

BO
D 

(m
g/

L)

Month

Total BOD Industrial Loading

Industrial User #1 Industrial User #2 Industrial User #3 Objective Limit By Law Limit



Ontario Clean Water Agency – 2023 St. Marys WWTP and WWC System Annual Performance Report  
Page | 5 

 

 

Figure 4.  Monthly Average Oil & Grease from Industrial Contributors 

Imported Sewage 
The St. Marys WWTP is approved to accept imported sewage by licensed waste management system 
operators as identified within R.R.O Reg. 347: General Waste Management, as amended. In 2023, the 
WWTP has accepted 16.3 m3 of imported sewage as shown in Table 1.  

 
 Date Volume (m3) 

April 4th, 2023 10.6 
April 17th, 2023 5.7 

Total 16.3 
Table 1. Total Imported Sewage 

A grab sample is required to be collected monthly when receiving imported sewage, refer to Table 2 for 
a summary of imported sewage monitoring data.  

Date BOD5 

 (mg/L) 
TSS 

(mg/L) 
TP 

 (mg/L) 
TKN 

 (mg/L) 
April 4th, 2023 456 311 20 210 
April 17th, 2023 2,560 65,6000 713 1,570 
Average 1,512.5 32,955.5 366.5 890 

Table 2. Imported Sewage Grab Results 

 

0

50

100

150

200

250

300

350

400

Jan Feb Mar Apr May Jun Jul Aug Sept Oct Nov Dec

O
&

G 
(m

g/
L)

Month

Oil & Grease Industrial Loading

Industrial User #1 Industrial User #2 Industrial User #3 By Law Limit



Ontario Clean Water Agency – 2023 St. Marys WWTP and WWC System Annual Performance Report  
Page | 6 

 

Influent Flow Monitoring 
The St. Marys WWTP is rated to treat an average daily flow of 5,560 m3. Refer to Figure 5 for a 
comparison of the average daily flow for the last six years against the rated capacity of the plant. The 
WWTP is at 82 % of the rated capacity of 5,560 m3/d.  

 

Figure 5.  Average Daily Flow or the Last Six Years 

The raw sewage average daily flow in 2023 was 4,571 m³/d, the average daily flow in 2022 was 
4,013m³/d.  This is a 13.9% increase from the 2022 average daily flows. Refer to Figure 6 for average 
daily flow each month and the overall annual average daily flow.  

 

Figure 6.  Average Daily Flow each Month 

0

1000

2000

3000

4000

5000

6000

2018 2019 2020 2021 2022 2023

Fl
ow

 (m
3/

d)

Year

Average Daily Flow for the Last Six Years